

NUCOR

NUCOR STEEL MARION, INC.

CERTIFIED MILL TEST REPORT

SOLD MASONPRO, Inc.
TO: 43300 Seven Mile Rd.
 Northville, MI 48167

SHIP MASONPRO, Inc.
TO: 43300 Seven Mile Rd.
 Northville, MI 48167

Ship from:
 MTR #: 0000033917
 Nucor Steel Marion, Inc.
 912 Cheney Avenue
 Marion, OH 43302
 7403834011

Date: 2-Jul-2015
 B.L. Number: 397447
 Load Number: 131759

Material Safety Data Sheets are available at www.nucorbar.com or by contacting your inside sales representative.

NBMG-08 January 1, 2012

LOT # HEAT #	DESCRIPTION	PHYSICAL TESTS					CHEMICAL TESTS												
		YIELD P.S.I.	TENSILE P.S.I.	ELONG % IN 8"	BEND	WT% DEF	C	NI	Mn	Cr	P	Mo	S	V	SI	CB	Cu	Sn	C.E.
PO# => TH7115																			
MR1510222801	Nucor Steel Marion, Inc.	67,700	101,300	16.0%	OK	-4.0%	.40	.92	.16	.013	.044	.19	.32						
MR15102228	25/#8 Rebar 40' A615M GR420 (Gr60) ASTM A615/A615M-14 GR 60[420] AASHTO M31-07	467MPa	698MPa			.066	.14	.16	.049	.018	.018	.003							
PO# => TH7115																			
MR1510327401	Nucor Steel - Marion, Inc.	70,000	103,100	14.2%	OK	-5.2%	.37	.97	.21	.022	.036	.17	.34						
MR15103274	25/#8 Rebar 40' A615M GR420 (Gr60) ASTM A615/A615M-14 GR 60[420] AASHTO M31-07	483MPa	711MPa			.063	.14	.21	.049	.018	.018	.00							

I hereby certify that the material described herein has been manufactured in accordance with the specifications and standards listed above and that it satisfies those requirements:
 1) Weld repair was not performed on this material.
 2) Melted and Manufactured in the United States.
 3) Mercury, Radium, or Alpha source materials in any form have not been used in the production of this material.

QUALITY ASSURANCE: Ignatius Okafor

